FastFit

Ladders and Platforms

SAFETYLINK

Installation

INSTRUCTION: LADDER INSTALL REVISION: 9.0



Contents

Warning
Specification
2.1 D 1= od ] o £ Lo o PP 4
2.2 Material SPECITICATION . ...iii it e e e e e e 4
2.3 L0 210 o 7o aT= 0 | =0 PEEERTR 4
Installation 13
3.1 System Design and SEIECHION ......uiiiii et e e e nees 13
ST B B o Yo7 11 [0 o SRS 13
O O/ I To o[- g [ L=y - 1L 1 T | = S 13
B UG B OV 11 1 o o RS 13
3.1.4  Ladder Brackets OF SHIENEIS ......uuuuueeieeeeeieeeeeeeeie ettt s sttt e e e sttt e e e s st a e e s sassenaeessaraees 14
3.2 SRV =T 0 T R T=Yo LU =T aT=Y o € SRR 15
72 B I To Lo (- - SRS 15
3.2.2  Brackets @nd SHIffENEIS .........uuueeiiiiiiiiieeeeeeeeett et s sttt e e a e e e s s e sssssssananennaaasessessnas 16
IV I =1 011 o VA = (1 i it L= 14 (0T - TP 16
I O To - L SRR 17
3.2.5 Midway and RESt PlAtfOrIMS.......uuuuwuiiiiieeeeeeeiiiieiieeaee ettt tte et e e e e s e s ss s nnaaaseesessnas 18
72 IR - To Lo =1 gl = [ Lo F SRS 18
3.3 =T (= 1= U 19
G B 01V ] o o [T To (Y] - 1 7 PPN 19
A - 1 g Yo7 - 1 SRR 19
B2 A B £ 11 £ SRR 19
B I | o T SRR 19
Ladders 20
4.1 = B TY I O 1 1 o Ve P 20
4.2 Ladder Feet 75°% @nd 90° ... ....eeeeeiiieei et e e e e e e e e e e e e e e e e e e e e e e nnnr e e re e e e e e e e e e e e e nnnnnnneeeees 20
4.3 =T TTS IS U] o] o Yo L 7 AN o Ve | - P PRPRRPN: 21
4.4 £ 0] LT o 11 SRR 22
4.5 HaNdrails 75% @nd 900 ...t e e e e e e e e e e e e e e e e e e e et et e e e e e s s s s annnanaaaaaaeeeaeaeaaeaeaeeeerernes 22
4.6 LG T 1 1= PSPPSRI 23
4.7 AdJUSTADIE GATES eiiiiiiiiiiiicirrr e ———————————————————————_ 23
4.8 = o Lo [T ST 1= AV = - 1 24
4.9 R A T c=1 o (R 1 (=PRSS 25
0 T I Yo o =Y 10T Yo 25
Support Brackets and Stiffeners 26
5.1 FiXed Ladder BraCkets .......ccuui ittt e s e e e e e s e s e e e s e e nnn e e e e e annneeeean 26
5.2 Adjustable Ladder BraCKets ... ..ottt e e e e e 26
5.3 [ T T FT Yo = =Tl =) PSRRI 27
5.4 £ Lo 1= 017/ o U T o SRR 27
5.5 STUT=] oX= g Yo [=To I I=To [ =Y o SRR 28
5.6 R A =T 0 L= U 29
5.7 1 1= T 1= g Lo 11 T TP PRRPP 30
Entry/Exit Platforms 31
6.1 o Yo {1 o 5= o Vo [ o Y 31
6.2 VA 1LYV YA IR T g o 11 o Ve [P SRRPRRRP 32
6.3 AJUSTADIE BASE ..eiiiiiiiiieie ettt ettt e e e e e e e e e e e e e e e e e arreeeeeeaeeae e e nnnrenreeeees 33
6.4 o [0Sy =1 o 1= o N PP 34
6.5 =T =10 1 PP 35
6.6 Top Platform With Handrails ...ttt e e e e e e e annnne e e e e s 37



10

11

6.7 2400mm & 3000mMm Adjustable Landing ....cc.eeeiieieeeeieiiiees e e ee e e s e snane e nees 39

6.8 2400mm & 3000mMm Walkway Landing ......ccceeeeriiiieiieeeeeeee e 41
6.9 1T £ 5 Yo 43
6.10  Base Platform Cross Slope (Tiled ROOT) ...ttt 43
6.11 Base Platform Down Slope (Tiled ROOT).......uuiiiiiiiiee et e e e 45
Cages 47
7.1 Ladder Cages (ASSEMDIY) ..t e e et e e s s ne e e e e s enra e e e s ennreeeeeean 47
7.2 Half Cage (ASSEMDIY) ..eiiieiiiii ettt e e e s s e s s e e e s e ne e e s ne e e e nreesneeesneeenennes 49
7.3 Edge Protection (ASSEMDIY) ...ttt e e e e ean 50
7.4 (0= Yo [T {1 1<) 2= = o o ) PSP 51
7.5 Cage Join Kit (INStallation) ...eceeeer it e e e e e e e e e e e e e e s annnnreeeeeeeeeseenn 51
7.6 Half Cage (CUL DOWN) ...ueiieiiiiiiiiee ettt sttt e st e e st e e e s s st e e e s s e st e e e e s saaneeeeesenseeeessanreeeesnnn 52
7.7 (OF=Te T D T oY gl {1 g 11 =11 F=1 1o o ) SRR 53
Midway and Rest Platforms 54
8.1 (08T o) (] 1=V Z=Y IR T o [T [ PR PRRPP 54
8.2 Y0 V7= N T P 57
8.3 400mMmM OFfset MiIidWay RESt....uuiiiiiiieiiiiiicitiire e e e e e e e e e e e e e e e e e e e e e e nnnnnneeeeees 59
8.4 Toggle Bolt INSTallation ... .. ... ettt e e e e e e e e e e e e e e e e e s e e nneeeeeeas 61
8.5 SMAIl MIAWAY REST .. eiiiiiiiiiiiiiiieiiiie ettt e e e e e e aae e e s e e sase e e e e e s ssee e e s e ssseeeseensseneeseensnnns 62
8.6 [0 Lo D0 1Y, g N =Y U 62
Ladder Dock 63
9.1 Y=Y o X L= | (= F Lo [ V1= PSP 63
9.2 o =14 {0 Y 0 g T D o o S ORI 64
9.3 =Y =1 01 A Lo o] QUSSP 66
V-Line FastFit Installation 67
10.1 [ T= 1= - | RPN 67
LTS - 1 g o - 1o 67
0T S U [ (] PSPPSR 67

(O B 1= 1o 1- T | TR SRP 67

10.3.2 Fixing SUSPENAEA BraCKEL .........uuueeeeeeeaeeieeseeeetieeeeeeeaaaaeesesstssssseatteanaasaaassssssssssssnannanaaessessssas 67

LRSS I b ¢ T = 1 - Lo - S 67
10.4  Suspended Ladder Bracket INStallation ............eeeiiieieiiiiiicccceeeee e e 68
10.5 Ladder Bracket Installation 250 and 500 ...........ceiiiiiiiiiiiiiiiiiree e e e e e e s e nnen e e e s 68
10.6  Ladder Bracket Installation 600-T000 ..........ccuuiimiiiiieie e e e e e e e e e eese e e e e e e e e s e e e e e nsnnnneeeeees 69
10.7 Ladder Bracket Installation 800-T200 .........ccccuuiimiiiimiirie e e e e s ssssrr e e e e e e s e s e e snsseneeeeees 70
10.8  TOp Bracket INStallation ... ittt s e s e e e e e e s e s s e nannnnreee e e s 72
10.9  Bottom Bracket INStallation..........coiiieiiiiiiiiiee e e e e 72
10.10 Cable GUIAE INSTAIIAtION ...uiiiiiiiiiei e e e s e s e e s e e nree e e e e snneeeeean 73
0 T T 01 o L= [ g 11 =1 =1 T o P 73
0 1 01 o1 L= =Y o 1T oY1 o Ve SRR 74
Inspection 75
11.1 L E] oY=t Ao o TN =Y o Yo U PP 75



s -

2

2.1

Warning

Improper Use, Installation or Maintenance may result in serious injury or death.

The structure or anchorage to which SafetyLink products are to be installed shall be
assessed by a professional engineer to ensure it has adequate strength to support the
product.

SafetyLink products shall be installed, used and maintained in accordance with the
applicable SafetyLink installation and use manual.

SafetyLink’s product shall be used in accordance with the current working at height
standards, codes of practice, regulation or legislation in the region of use.

During installation, use and maintenance, personnel shall not be exposed to a fall
hazard.

Installation is to be carried out by, or under the supervision of, a competent person.

The installer shall complete the applicable SafetyLink online training modules before
installing this product.

Connection systems used with SafetyLink Anchor, Lifelines and Rigid Rail Systems
shall contain a personal energy absorber.

Do not carry out any modifications to this product without written permission from
SafetyLink.
Specification

Description

SafetyLink Ladders are a modular access system for permanent installation in a wide variety
of scenarios. SafetyLink Ladders are design to and when installed in accordance with this
manual are compliant with AS 1657:2018.

2.2 Material Specification

. kFgure2 |
COMPONENT DESCRIPTION

Ladder, Platforms and Cages Aluminium 6000 series

Caps Polyethylene

Fasteners See Section 3.3
2.3 Components

| .
N
- o
U I x
'] X N
o X g N
NN o

LADER002.LHD LADER002.SEC.8

Section 4.1 on page 20 Section 4.1 on page 20




LADER002.SEC.4

LADER002.BASE.ANGLE_2x350

Section 4.3 on page 21

Section 4.1 on page 20

LADER002.FOOT.75.K

LADER002.FOOT.90.K

Section 4.2 on page 20

Section 4.2 on page 20

LADER002.SPL.K

LADER002.HR.75.K

Section 4.5 on page 22

Section 4.4 on page 22

LADER002.HR.90.K

GUARDO001.GATE_485

Section 4.5 on page 22

Section 4.6 on page 23




By
§

GUARDO001.GATE_700

LADER002.LHD.BAR

Section 4.6 on page 23

Section 4.8 on page 24

)
3
3
s

f
Wi
Sy

Lt "
. Ay
Ly

LADER002.HR.RET

LADER002.DOOR

Section 4.9 on page 25

Section 4.10 on page 25

>

LADER002.BRK200

LADER002.BRK250

Section 5.1 on page 26

Section 5.1 on page 26

‘&>

LADER002.BRK500

LADER002.BRKADJ.600-1000

Section 5.1 on page 26

Section 5.2 on page 26




>~

LADER002.BRKADJ.800-1200

LADER002.BRK.LND75

Section 5.2 on page 26

Section 5.3 on page 27

LADER002.BRK.LND90

LADER002.BRK.SIDE

Section 5.3 on page 27

Section 5.4 on page 27

LADER002.BRK.SPND

LADER002.STF.1200

Section 5.5 on page 28

Section 5.6 on page 29

LADERO002.STF.1800

LADERO002.STF.2400

Section 5.6 on page 29

Section 5.6 on page 29




LADER002.PLT.FOOT

LADER002.PLT.WW

Section 6.2 on page 32

Section 6.1 on page 31

)

LADER002.PLT.BASE

LADER002.PLT.TOP

Section 6.4 on page 34

Section 6.3 on page 33

an v

LADEROO2.PLT.1M

LADER002.HR.PRPT.1M

Section 6.5 on page 35

Section 6.5 on page 35

- [ ]

s

° =

LADER002.PLT.2M

LADER002.HR.PRPT.2M

Section 6.5 on page 35

Section 6.5 on page 35




LADER002.PLT.ADJ.2400

Section 6.7 on page 39

LADERO002.TILE.K.TOP

LADERO002.TILE.K.BASE

Section 6.9 on page 43

Section 6.9 on page 43

LADER002.PLT.BASE-15-CS

LADER002.PLT.BASE-15-DS

Section 6.10 on page 43

Section 6.11 on page 45

LADER002.CAGE.1

LADER002.CAGE.2

Section 7.1 on page 47 and 7.4 on page
51

Section 7.1 on page 47 and 7.4 on page
51




L

4 =

e

s

|/
I

LADER002.CAGE.3

LADER002.CAGE.4

Section 7.1 on page 47 and 7.4 on page
51

Section 7.1 on page 47 and 7.4 on page
51

A

‘ q
o

-

LIS

v

LADER002.CAGE.5

LADER002.CAGE.1.3

Section 7.1 on page 47 and 7.4 on page
51

Section 7.2 on page 49

LADER002.CAGE.HOOP.03

LADER002.CAGE.JOIN

Section 7.3 on page 50

Section 7.5 on page 51

LADER002.CAGE.EXTN

LADER002.PLT.TOP.3200

Section 7.7 on page 53

Section 8.1 on page 54

10




> <

LADER002.PLT.MID.S

LA[SEROOZ.PLT.MID.QO

Section 8.2 on page 57

Section 8.3 on page 59

LADER002.PLT.FD

GUARDO001_Grab

Section 8.6 on page 62

Section 9.1 on page 63

GUARDO001_Grab.GUTR

GUARDO001_Grab.PRPT

Section 9.2 on page 64

Section 9.3 on page 66

LADER002.DOOR

LADER002.CAGE.GATE

Section 4.10 on page 25

Section 7.7 on page 53

11




C )

VLINE006.01 VLINE.BTM.PM

Section 10.8 on page 72 Section 10.9 on page 72

VLINEGDO005 VLINEGDO006

Section 10.10 on page 73 Section 10.10 on page 73

VLINE.CABLE. XXX

Section 10.11 on page 73

12




3 Installation

3.1 System Design and Selection
3.1.1 Location

Determining the best location for your access system can be difficult. SafetyLink recommends
a risk assessment be conducted to accurately assess the key hazards of your particular work
area. Hazards include but are not limited to; ingress and egress from the ladder system,
machinery and vehicles use in the area, electrical conductivity and chemical agents.

3.1.2 Ladder install angle

SafetyLinkLadderscanbeinstalled ateither 75°or90°dependentonthelocationsrequirements.

1 It is important to use an angle measuring device to set the ladder at the correct pitch to
ensure top platforms will align with the top rung.

A 75° ladder may be installed to make the access system easier to climb, if space is not an
issue or if the area directly below the top of the ladder is occupied by a hazard. See Figure 4.

A 90° ladder may be installed to avoid a hazard or where space or mounting bracket locations
are limited. See Figure 5.

3.1.3 Cutting

Before cutting any ladder sections, SafetyLink recommends all sections are assembled,
accurate measurements are taken and only the bottom of the ladder is cut to suit your
installation, see Figure 6. When measuring for 75° ladders the formula below can be used,
see Figure 7.

| Figureb6 |
i

13



3.1.4 Ladder brackets or Stiffeners

When assessing if ladder brackets or stiffeners should be used on your installation it is
important to consider the following;

Ladder brackets should be used when the installation is close to a wall or structure that will
allow for fixings to be installed. The maximum ladder bracket reach is 1600mm. Figure 8
demonstrates a suitable ladder bracket installation.

Ladder Stiffeners should be used if a building has very large eaves or a facade has a large
overhang that brings the ladder out away from any structure to fix to. Figure 9 demonstrates
a suitable situation for installing ladder stiffeners.

The following stiffeners should be used for the unsupported sections of ladder in Figure 10.

! Supports for ladders with stiffeners shall be installed no greater then 5m apart.

- Fgure10 |
LENGTH OF UNSUPPORTED SECTION STIFFENER STIFFENER STIFFENER
1200 1800 2400

Up to 3m - - 1
3-3.6m 1 1 -
3.6-4.2m - 2 -

4.2 - 4.8m - 1 1

4.8 - bm - - 2

14



3.2 System Requirements
The following requirements are mandatory for Compliance with the AS1657:2018.

3.2.1 Ladders

I As a minimum, the following clearance shall be adhered to. Note, the clearance
applies only to permanent objects that are not part of the ladder installation. See
Figure 11.

200mm behind the back edge of the rung
750mm horizontally in front of the rung

350mm either side of the centreline of the ladder

B B 2

50mm either side of the stiles

Il The bottom rung distance to the ground, landing or platform shall be at least 90%
of the standard rung spacing. See Figure 12.

i The base of a ladder shall not terminate on to ground that has a cross slope greater
than 7°. If the cross slope is greater than 7°, a platform should be installed. See
Figure 13.

A The top rung shall be the same height as the top landing. See Figure 14.

‘|
|

wwose

»
-

wuwose

|A
==

/'ﬁ reater

than 7°

15



3.2.2 Brackets and Stiffeners
I Ladder brackets shall be installed no greater than 3m apart, see Figure 15.

Il The top bracket shall be installed in between the top rung and next rung down
(second rung). Where this is not possible, the top bracket may be installed in
between the second and third rungs. See Figure 16.

i Top platforms with guardrailsthatfixtothe ladder head can be used asareplacement
for the top ladder bracket. Acceptable replacements are LADER002.PLT.ADJ.2400,
LADER002.PLT.ADJ.3000 and LADER002.PLT.TOP.HR.

Preferred Location

Alternate Location

3.2.3 Entry /Exit Platforms

I Where ladders terminate on uneven or angled surfaces a platform or landing
shall be installed. Figure 17 shows four examples of uneven surfaces that require
platforms.

igure 17

Greater i —
than 3° / § Greater
\‘%ﬁ than 7°

16




3.2.4 Cages

I The Ladder Cage must start between 2000mm and 2200mm from the ladder landing
as shown in Figure 18.

Il At the top of the ladder, the cage shall extend not less than 1Tm above the platform
or to the top of the guardrailing if installed. See Figure 19.

1] Where a ladder terminates at a platform fitted with guardrailing that is less than
900mm horizontally from the front of the ladder, a half cage shall be installed. See

Figure 20.

\ Where a ladder terminates at a platform fitted with guardrailing that is less than
500mm laterally from the outside of either stile, edge protection shall be installed.
See Figure 21.

2000-2200mm

2000-2200mm |

'
=" Min 1000mm
L i

—
" |Min 1000mm

.

| —

_;:::1 l

A
g e ,r/l’ﬂ\
;%;/4 | M
| #r\/*,“ﬂkj ||||| |
=T |




3.2.5 Midway and Rest Platforms

I Ladders over 6m (when measured vertically) shall be fitted with a rest platform.
The rest platform shall;

“ Be staggered with a distance between the 2 centre lines of at least 700mm. See
Figure 22.

“ Where staggering or change of direction of 180° is not possible, the distance between
ladders shall be at least 1.5m. See Figure 23.

3.2.6 Ladder Head

I Where the top of a ladder terminates at a platform and it is necessary for the
user to step through the stiles, the stile shall extend not less than Tm above the
platform. See Figure 24.




3.3 Fasteners

3.3.1 Cup Head Screws

All Ladder Fasteners are M8 cup head screws, stainless steel 316. All fasteners shall be
tightened to 20Nm with a 13mm Socket, C or ring spanner.

3.3.2 Tek Screws

All supplied tek screws are 12 gauge hot dip galvanised hi-tensile steel. All are to be installed
with a 3/8" drive socket.

3.3.3 Rivets

All supplied rivets are @5mm aluminium trifold rivets. These can be installed with a manual
riveting tool or a powered riveting tool.

3.3.4 Label

All systems shall be marked with the label shown in Figure 25. The label shall be filled out by
the installer and fixed with 2 x trifold rivets.

O
FastFit

Access Systems

SafetyLink's FastFit Access
Systems are compliant with
AS1657-2018, when installed
in accordance with the
manufacturer’s requirements.

Installed By:

Certified By:

Install Date:

Location ID:

NEXT INSPECTION

JUREINCVEEY SafetyLink’

19



4 Ladders

4.1 Base Cutting

“ If a ladder is not going to be fitted with ladder feet or an adjustable landing platform,
it is necessary to cut the base for any ladder installation to ensure the bottom rung
spacing requirements of Section 3.2.1 are met.

1. Measure the ladder to suit the installation, taking in to account any top platforms being
installed, and locate the rung below this measurement. Cut the ladder immediately above
this rung at 75° or 90° to suit the installation.

4.2 Ladder Feet 75° and 90°

“ Ladder feet are beneficial for maximising the length of a ladder and provide an equal
spacing between the ground and first rung without the need to cut the ladder.

1

1. Slide the feet into the stiles and fasten with a tek screws in each stile

20



4.3 Base Support Angle

SUBSTRATE FASTENER QUANTITY
Roof Sheet 5mm Trifold Rivet 2
Purlin 12G Tek Screw 2
Concrete 6mm concrete plug 2
Timber Timber Tek Screw 20mm 2
Walkway Mesh 12G Tek Screw 20mm 2

1. Fix the support angle to the supporting
structure with fasteners capable of
supporting 150kg. Figure 28 is a list of
recommended fasteners.

2. Fix the support angle to the ladder stiles
as shown below with 2x 12Gx20mm tek
screws in each stile.

— T e,
o T \‘n & =~ s, _—.\\ o — et H“x\hx.
L < e MEESNGRRN
G "Xm H““* —::—':g:.g'_"‘xa EHHH\RH-R\%”H\%%R
e P, S i, TSR g = ey
\. Sy ~— - \\\\\K\\\ T ~
PREFERRED INSTALL ACROSS ROOF SHEETING

21



4.4 Splice join
! There shall be no gap between the 2 ladder sections, the stiles shall meet flush the
entire way around the section.
I 4 |'I
| | [ — | |
| T3¢ N |
—_— N
‘7""'"'*--».., I| I| = e
-‘II——_ | | || ll *
300mm
|
Y. | "A
1. In each stile of a ladder section, insert a 2. Install the joining ladder section and
splice section to extend 300mm inside fasten with 2 Tek Screws in each stile.
the stile and fasten with 2 Tek Screws
in each stile. Screws can be internal or
external of the stile.
4.5 Handrails 75° and 90°

1. Fasten the top of the handrail to the
end of the ladder section with the bolt

provided through the pre-drilled hole.

2. Align the lower end of the handrail and
drill a @10.5mm hole though the centre of
the stile to align with the lower bolt hole
in the handrail and fasten with the bolt

provided.

3. Repeat on the other stile with the second handrail.

22



1. Align the gate with the appropriate stile
to allow the gate to open in the correct
orientation/direction and drill 4x @5mm
holes to align with the hinges.

2. Install 4 x rivets to secure the gate.

4.7 Adjustable gates

VL O\ )

1. Align the gate with the appropriate post
to allow the gate to open in the correct
orientation/direction and drill 4x @5mm
holes to align with the hinges. Extend
the gate until it matches the width of the
opening and secure with 4x 20mm tek
screws.

2. Install 4 x rivets to secure the gate.

23



4.8 Ladder Safety Bar

s S

1. Align the Safety Bar with the appropriate
stile to allow the bar to pivot in the
correct direction and drill a @10.5mm

hole in the stile to align with the hole in
the bar.

2. Fasten the bar with the bolt provided.

24



4.9 Retractable Stiles

1. Align the Retractable Stiles with the
stile of the ladder. The Retractable Stiles
should sit on top of the ladder stiles with
the tabs on the outside of the ladder. Drill
2x @8.5mm holes in the stile to align with
the holes in the Retractable Stiles.

2. Fasten the Retractable Stiles with the
bolts provided.

3. Repeat the above steps for the other side.

4.10 Ladder Door

)

It

TTITTTIT

1. Place the ladder door on the 8th rung
from the bottom and install the lock
clamp.

2. Lock the door by inserting a padlock in
the lock clamp. Padlock not provided.

25




5 Support Brackets and Stiffeners

5.1 Fixed Ladder Brackets
igure 37
SUBSTRATE FASTENER QUANTITY
Roof Sheet 8mm Trifold Rivet 3
Purlin 12g Tek Screw 3
Concrete Concrete Screw or expansion bolt M8 (min) |2
Timber Timber Tek Screw x 75mm 3

1. Fix the bracket to the supporting
structure with fasteners capable of
supporting 150kg each. Figure 37 is a list
of recommended fasteners.

drilling an @8.5mm hole in each stile and
securing with the supplied bolts.

5.2 Adjustable Ladder Brackets

=

VIV _—*'n'J \

1. Fix the bracket to the supporting
structure with fasteners capable of
supporting 150kg. See Figure 37 for a list

2. Fix the bracket to the ladder stiles by
drilling an @8.5mm hole in each stile and
securing with the supplied bolts.

of recommended fasteners.

Maximum
Length
MIN |
200mm |

3. Install 2x tek Screws in each of the arms
of the bracket. Install these screws in the
overlap of the 2 profiles.

! Ensure 200mm overlap.

LADER002.BRKADJ.600-1000 Max Length =1000mm
LADER002.BRKADJ.800-1200 Max Length =1200mm

26




5.3 Landing Brackets
Q% N ) =
e e [+]
. —
o
1. Fix the bracket to the supporting 2. Fix the bracket to the ladder stiles by
structure with fasteners capable of drilling an @8.5mm hole in each stile and
supporting 150kg each. See Figure 37 for securing with the supplied bolts.
a list of reccommended fasteners.
5.4 Side Mount

1. Fix the Side Mount Bracket to the
supporting structure with fasteners
capable of supporting 150kg each. See
Figure 37 for a list of recommended
fasteners.

2. Fasten the 250mm ladder bracket to the
Side mount bracket with 2x M8x25 cup
head bolts.

L=

3. Fix the ladder bracket to the ladder stiles by drilling an @8.5mm hole in each stile and
securing with the supplied bolts.

27



5.5 Suspended Ladder

SUBSTRATE FASTENER QUANTITY
Roof Sheet 8mm Trifold Rivet 6
Purlin 14g Tek Screw 6
Concrete Concrete Screw or expansion bolt M8 (min) |4
Timber Timber Tek Screw x 75mm 6

L —

1. Fix the bracket to the supporting
structure with fasteners capable of
supporting 150kg each. Figure 42 is a list
of recommended fasteners.

2. Fix the bracket to the ladder stiles by
drilling 4x @8.5mm hole in each stile and
securing with the supplied bolts.

“ Bracket spacing shall remain the same as Section 3.2.2.

28




5.6 Stiffeners

i 7
nl Jj ' ﬁw«-
% 1
": = BACK
N |
M l__J“l 1o
4T ;
=~
1. Align the stiffener with the stile of the 2. Secure the stiffener with the provided
ladder. The stiffener should sit below bolts.
or behind the ladder stile with the
mounting tab to the outside of the ladder. | [ The stiffeners shall be installed towards
Drill through the holes in every tab an the back of the ladder.
@8.5mm hole.

3. Repeat for the second side.

29



5.7 Stiffener Joins

1. Insert a splice section so it extends 2. Fasten with an M8x60mm cup head
300mm inside the stiffener and drill an screw.
@8.5mm hole in the pre-marked location
on the stiffener's mounting tab.

%

3. Slide the next stiffener onto the splice 4. Fasten with an M8x60mm cup head
and drill an @8.5mm hole in the pre- screw.
marked location on the stiffener's
mounting tab.

30



deck and fix into the front angle using 3x
3°) and fix through the angle with 3x

2. Rest the footing platform onto the roof
“\Q
4. Adjust the platform until it is level (Within

Entry/Exit Platforms
Footing Landing

6
6.1

5. Install ladder base support angles on top

) )
S / S
o o
(&) _‘__‘,H Q
< \_é <
£ IES 2
£ o £
/)
m ‘_&__\__\ m
m I m
I
\\x\ u‘t
[l \\\ b
e
g . i “_\@: -
585 IS s
22£3 _:%xmm
oo 23 (/)| € €
250 / 3\ =32
) ) Wl © o
£55s< Ve E
o » Q2o \ o™
= o g C H\ < X
2Ec® mine s
(@] e.l __\\_.\____ (o] =2
c P& il c €
SSES s
£ m 0 a \\ % J ..U..W
m.Eamg _Q\_T\_“.WO
o488 E W8 e
285¢E8 HEs:
S5 338 _;__\\_\_\_{mm
FS052 ____,ﬁ i 8 £
X = Q © | { /
=Rl __c\,k_\\\mm i, _\
— T e iy

\_\\\ r\

!

6. Install the ladder as per this instruction.

31

of the platform with 2x 20mm tek screws.




6.2 Walkway Landing

1. Fix 3x walkway support channel
to roof with 2x trifold rivets each.
Ensure the supplied foam tape
squares are used around the rivets to
prevent compromising the structures
waterproofing.

2. Fix the walkway grating to the walkway
support channels with 6x 35mm tek
screws and 40mm washers.

3. Secure the end bars to the walkway
grating with 2x 20mm tek screws each.
The yellow end bar should be installed
on the front side of the ladder as shown
above.

4. Install ladder base support angles on top
of the platform with 2x 20mm tek screws.

B L

5. Ensure that the ladder is installed on top
of one of the walkway support channels
as shown above.

6. Install the ladder as per this instruction.

32



igure 48

Adjustable Base

6.3

T .____ _____ 7 __T _____ _.______ T _____ _.\ ____
L= L )

T7 7T
Ry /) /

/

channel and fix the RHS into the channel

with 2x 20mm tek screws.
3°) and secure with 2x 20mm tek screws.

on top of the bottom rung. Do not install

2. Insert walkway infill section and position
screws in this step.

4. Align the support bracket with the base
6. Ensure that the platform is level (within
8. Cut exces;s RHS so that it sits flush with

the top of the platform and install end

caps.

is used to prevent compromising the

structures waterproofing.
Fix the platform to the ladder with 2x

drill 2x @8.5mm holes into the ladder.
M8x60mm cup head bolts.

trifold rivets. Ensure that the foam tape
support bracket to the platform

1. Fix base channel to roof using 3x 5mm
3. Ensure that the platform is near level and

5. Install 2x20mm tek screws to fix the
7. Fix the walkway infill section with 2x

33

35mm tek screws and 40mm washers
into the bottom rung of the ladder.




6.4 Adjustable Top

P

1. Fix base channel to roof using 3x 5mm 2. Bolt top platform to the existing 8.5mm
trifold rivets. Ensure that the foam tape hole in the ladder head, using the
is used to prevent compromising the appropriate hole in the platform bracket.
structures waterproofing. For a 90 degree ladder the square hole

that is parallel to the platform should be
used. For a 75 degree ladder, the square
hole that is angled should be used. This
will ensure that the platform is always
level with the top rung.

3. Align the support bracket with the base 4. Install 2x20mm tek screws to fix the
channel and fix the RHS into the channel support bracket to the platform.

with 2x20mm tek screws.

——— - iy - — > -~ I
2 i1

5 E ] thin 6. Cut excess RHS so that it sits flush with

nsure that the platform is level (wi
3°) and secure with 2x20mm tek screws. the top of the platform and install end
caps.

34



6.5

Parapet

E

\

I ‘ et

1. Using 2x M8x60mm bolts, install the
parapet platform to the existing 8.5mm
hole in the ladder head, using the
appropriate hole in the platform bracket.

2. Cut the bottom of the second ladder head
down so that the platform is level when it
is bolted together.

For a 90 degree ladder the square hole “ Be sure to take in to account any base
that is parallel to the platform should be platform for this ladder.
used. For a 75 degree ladder, the square
hole that is angled should be used. This
will ensure that the platform is always
level with the top rung.
d"‘r. il 3 m _rﬁv ./,'. . ’»: e
o / Finish Finish
Flush Flush |

| |

3. Using 2x M8x60mm bolts, install the
platform to the second ladder head using
the appropriate hole in the platform
bracket. Fix the base of the ladder with
either the base support angle or base
platform.

4. Measure
outside of the stiles at the top of the 2
ladders. Cut 2 lengths of the guardrails to
the measured length.

Cutting should not be required for 2x90
degree ladders. Install a plastic end cap
into each end of the cut guardrails.

Pre-drill 2x6mm holes in the ends of the
guardrails. This step isimportant to ensure
that the tube is not crushed by the screw.

Install the guardrail onto the outside of
the ladders using 4x 50mm tek screws.
Ensure that the guardrail is level.

35




s
H

3

5. Measure approximately 430mm down
from the top guardrail and make a
small mark. Now, measure the distance
between the outside of the stiles at this
mark and cut the guardrail to this length.

6. Fix the guardrail to the ladder in the same
manner as described in Step 4.

36




6.6
4

Top Platform with Handrails

This platform is a suitable replacement for a top ladder fixing bracket.

1;\&\ == §§ =2

1. Fix base channel to roof using 4x 5mm
trifold rivets. Ensure that the foam tape
is used to prevent compromising the
structures waterproofing. The channel
should be centralised to the ladder.

2. Bolt the platform to the existing 8.5mm
hole in the ladder head, using the
appropriate hole in the platform bracket.
For a 90 degree ladder the square hole
that is parallel to the platform should be
used. For a 75 degree ladder, the square
hole that is angled should be used. This
will ensure that the platform is always
level with the top rung.

SR

/
I

3. Insert the 450mm long splice sections
into the base of each handrail post. Align
each of the 4 handrail posts above the
base channels and fix with 2x M8x50mm
bolts. Secure the bottom of the splice
sections into the base channel with
2x20mm tek screws. Ensuring that the
platform is level (within 3°), secure with
2x20mm tek screws through the sides of
each post into the splice.

4. Install the brace channels at
approximately 45°, securing with 4x
20mm tek screws each.




5. Place the handrail profile on top of
the post, ensure that the end does not
protrude past the front of the ladder.
Secure with 2x 20mm tek screws in the
post and 3x 20mm tek screws into the
ladder head.

6. The kneerail should be installed and
secured with 2x 50mm tek screws into
each post. Alternatively the kneerail
installation tool (GUARDO001.TOOL_KR)
can be used to assist. Fix the kneerail to
the ladder head with 4x 20mm tek screws
and the kneerail connecting bracket.

7. Install end caps using a soft rubber
mallet. The handrail brace should be
installed with 2x20mm tek screws.

38




6.7
4

2400mm & 3000mm Adjustable Landing
This platform is a suitable replacement for a top ladder fixing bracket.

1. Fix each base channel to roof using 4x
5mm trifold rivets. Ensure that the foam

tape is used to prevent compromising the

structures waterproofing. The channels
should be centralized to the ladder.

2. Bolt the platform to the existing 8.5mm
hole in the ladder head, using the
appropriate hole in the platform bracket.
For a 90 degree ladder the square hole
that is parallel to the platform should be
used. For a 75 degree ladder, the square
hole that is angled should be used. This
will ensure that the platform is always
level with the top rung.

\ I ~ %I'.

3. Insert the 450mm long splice sections
into the base of each handrail post. Align
each of the 4 handrail posts above the
base channels and fix with 2x M8x50mm
bolts.

4. Secure the bottom of the splice sections
into the base channel with 2x20mm tek
screws. Ensuring that the platform is
level (within 3°), secure with 2x20mm tek
screws through the sides of each post
into the splice.

39




5. Install the brace channels at
approximately 45°, securing with 4x
20mm tek screws each.

6. Place the handrail profile on top of the
posts, ensure that the end does not
protrude past the front of the ladder.
Secure with 2x 20mm tek screws in each

s =W
i

7. The kneerail should be installed and
secured with 2x 50mm tek screws into
each post. Alternatively the kneerail
installation tool (GUARDO001.TOOL_KR)
can be used to assist. Ensure that the gap
between the back of the ladder and the
kneerail is between 50-100mm.

8. Install end caps using a soft rubber

mallet. The handrail brace should be
installed with 2x 20mm tek screws. The
handrail should be attached to the ladder
stile with 3x 20mm tek screws and the
handrail connecting bracket.




6.8

2400mm & 3000mm Walkway Landing

1. Fix each base channel to roof using
4x bmm trifold rivets, and each
walkway support using 2x 5mm rivets.
Ensure that the foam tape is used to
prevent compromising the structures
waterproofing. The channels/supports
should be centralized to the ladder.

2. Fix each 600mm channel with 4x 20mm
tek screws.

3. Fix end bars to mesh using 2x 20mm
tek screws. The yellow end bar should
be installed at the opposite end to the
ladder.

4. Fix the walkway mesh to the supports
using 2x grating washers and 2x 3bmm
tek screws. Secure the walkway mesh
to the rear face of the ladder using the
supplied 50mm angle.

41




= "I’_ e r:--

q g !

5. Secure the handrail posts into the base
channel using 2x 20mm tek screws and
install the bracing channels using 4x
20mm tek screws.

6. Place the handrail profile on top of the
posts, ensure that the end does not
protrude past the front of the ladder.
Secure with 2x 20mm tek screws in each
post.

’ } II|'|I'.'| i - |
i\ i

<}

7. The kneerail should be installed and
secured with 2x 50mm tek screws into
each post. Alternatively the kneerail
installation tool (GUARDO001.TOOL_KR)
can be used to assist. Ensure that the gap
between the back of the ladder and the
kneerail is between 50-100mm.

8. Install end caps using a soft rubber
mallet. The handrail brace should be
installed with 2x 20mm tek screws. The
handrail should be attached to the ladder
stile with 3x 20mm tek screws and the
handrail connecting bracket.

42




6.9 Tile Hook

1. Slide back or remove tiles to expose 2. The tile may need to be cut or shaped

rafters in location where tile hook is to to allow the tile hook to protrude from
be installed. Position the tile hook on the underneath the tile, before the tile can be
center line of the rafter and fix with 4x replaced.

12G x 50mm timber screws. If sarking is
present, silicone sealant can be applied to
screw locations.

6.10 Base Platform Cross Slope (Tiled Roof)

N

1. Remove or push a few tiles back in 2. Mount the 2 lengths of RHS onto the tile
the location where the platform is to hooks running along the roof using the
be installed. Locate 2 rafters in close supplied bolts, and insert end caps.

proximity to the platform location. 4 tile
hooks are to be installed in a rectangular
pattern around where the platform will be
installed. Refer to tile hook install guide.
See Section 6.9.

43



1
|'.-‘l)mm
et

¥
Roof Pitch®
~1__

3. Make a small mark 70mm from the
bottom of the ladder rung on the inside
of the ladder stile. Measure the pitch of
the roof and mark a line across the ladder
at that angle. Cut the ladder along the
marked line.

4. Position ladder base support angle onto
the RHS and fix ladder with 4x 20mm tek
screws.

5. Ensure that the platform is near level
with the walkway infill section loosely in
place and drill 2x @8.5mm holes into the
ladder. Fix the platform to the ladder with
2x M8x60mm cup head bolts.

7. Install handrails and kneerails onto post
and attach to ladder with connecting
brackets. For further information, refer to
guardrail installation manual.

44



6.11 Base Platform Down Slope (Tiled Roof)

/,.

R
TS

1. Remove or push a few tiles back in
the location where the platform is to
be installed. Locate 2 rafters in close
proximity to the platform location. 4 tile
hooks are to be installed in a rectangular
pattern around where the platform will be
installed. Refer to tile hook install guide.
See Section 6.9.

2. Mount the 2 lengths of RHS onto the tile

hooks running along the roof using the
supplied bolts, and insert end caps.

N
Z T i /
. S ST
% ] ,%l\
\\\ AN 7 /

/;' 2 \
7

3. Cut the ladder to the desired length and
position on base support angle. Fix the
angle to the RHS supports and the ladder
to the angle with 4x 20mm tek screws.

4. Ensure that the platform is near level

with the walkway infill section loosely in
place and drill 2x @8.5mm holes into the
ladder. Fix the platform to the ladder with
2x M8x60mm cup head bolts.

45



5. Install post kit on RHS supports, aer
secure platform with 20mm tek screws.

6. Install handrails and kneerails onto post
and attach to ladder with connecting
brackets. For further information, refer to
guardrail installation manual.

46




7 Cages

7.1 Ladder Cages (Assembly)

A A \I
—
E—
=
=}
=]
c
Q
-
-
=| &
S @
o &
I (8]
@
T
°
]
A
E—
4]
[X]
c
®
&
2
(5]
\ B

1. Measure the ladder on which the cage
is to be installed and cut the cage bar
to the appropriate length. Ensure all

requirements of Section 3.2.4 are met.

2. Slide appropriate number of M8x20mm
screws in to each of the 10 cage bars. For
any cage, the number of screws in each
bar should be equal to the number of

T T
|
1 \
“| |‘|I ““
\ \
. 5x \ \
- Aot |
..'.I: - s ‘: o'.lll-.ll \ \ '\I \
il \ I". | \
\ \ I
A \ \ \ \ \ \
| l"\ \‘. i ‘\ | \
(R RRR \ i\ R \ \ \
\ \ \ \ I A \
i ",I A \‘I I \ ",I “\“I ".II'-I -
R\ \ LW W B2 5%
II" II" ) “\ \ Il g ‘\
[\ \NN i\
\ \
\ \ \ i\
| | \
\". \". “. A
I i | ',\

whole hoops in the cage.
i S ! 'l|III

3. Fasten the first half hoop to 5 of the
cage bars. The bars shall be tightened
so the bars finish flush with the edge of
the hoop. Fasten the second hoop to the
same 5 bars at the other end, ensuring
the end of the bars finishes flush with the
edge of the hoop.

4. Install th reaiing oops for the cage.
Ensure the gap between hoops does not
exceed 2m.

47




5. Repeat Step 3 and 4 for the second half of 6. Join the 2 halves of the cage ogether
the cage. with the M8x20mm cup head screws
provided.

10x
Each
End

1)

7. Install a cap in to both ends of eac cage bar.

48




7.2 Half Cage (Assembly)

I

1. Measure the ladder on which the cage
is to be installed and cut the cage bar
to the appropriate length. Ensure all
requirements of Section 3.2.4 are met.

™ The half cage can be installed at the
top or bottom of a ladder to provide

2. Slide 2 M8x20mm screws i to each of
the 8 cage bars.

protection.

3. Fasten the first half hoop to 5 of the
cage bars. The bars shall be tightened
so the bars finish flush with the edge of
the hoop. Fasten the second hoop to the
same 5 bars at the other end, ensuring
the end of the bars finishes flush with the
edge of the hoop.

4. Repeat Step 3 for the 2 short cage hoops
and remaining 3 cage bars.

)

5. Join the 2 pieces of the cage together
with the M8x20mm cup head screws

provided.

6. Install a cap in both ends of each cage
bar.

49




7.3

Edge Protection (Assembly)

al

I r||| ﬂ|i||
|i| ||| |'il
Il i!r' li}
||| i||||| ||||
-
|||| |||]| !
I

1. Measure the ladder on which the cage
is to be installed and cut the cage bar
to the appropriate length. Ensure all
requirements of Section 3.2.4 are met.

2. Slide 2 screws in to each of the 3 cage
bars.

xBl

I:-.. ; l | I[ |
HI (.

3. Fasten the first half hoop to 3 of the

cage bars. The bars shall be tightened

so the bars finish flush with the edge of
the hoop. Fasten the second hoop to the
same 3 bars at the other end, ensuring
the end of the bars finishes flush with the
edge of the hoop.

4. Install a cap in both ends of each cage
bar.

50




7.4 Cage (Installation)

are met.

1. Measure the distance between cage
hoops and mark the stile of the ladder.
Ensure all requirements of Section 3.2.4

2. Drill @8.5mm hole on the centreline of
the stile to line up with the cage hoop.

3. Fasten the cage to the ladder with the I\/I8x60mm cup head bolts provided.

7.5 Cage Join Kit (Installation)

be made.

& 4 ?
NP V.
B
LA T
NJ\J ./'}ll _JL(LL

A
Zidl ‘.[ | |||

1. Remove the existing M8x20mm cup head
screws installed in the cage hoops and
bars in the location where the join is to

2. Install the M8x30 screws provided and

fasten the join plate.




7.6 Half Cage (Cut Down)

™ To prevent the need for joining a regular cage to a half cage, any regular cage can be
cut on site to provide the same protection as a half cage.

1. Loosen the M8x20mm cup head screws 2. Slide the hoop down to the desired
installed in the cage hoops and bars. location and reinstall the M8x60mm
From this hoop remove the 2x M8x60mm screws in the ladder stiles. Ensure the
cup head screws from the ladder stile. cage finishes below the height of the exit

platform to prevent a trip hazard.

1o}

ol
B 1 ey

3. Assembly-/ and install the new cage hoop. e new
M8x60mm screw. Cut the 2 cage bars
flush with the lower hoop.

5. Install the cage capsint

52



1.7

Cage Door (Installation)

Remove

| \
~O /‘"I

T

i
K
NN

N

y

)

Re:

/]

Install 7]

v

1. Remove the existing M8x20mm cup head
screws installed in the cage hoops and
bars in the location where the cage door
hinge meets the ladder cage.

%@‘

nove

>

2. Install the M830 screws provided and
fasten the cage door hinge.

T

3. Remove the existing M8x20mm cup head
screw installed in the cage hoop and bar
in the location where the cage door lock
is to be installed.

4. Install the M8x30 screws provided
and fasten the cage door lock. Install a
padlock to lock the cage door. Padlock

not provided.

53




8 Midway and Rest Platforms
8.1 Cantilever Landing
¥ This landing platform is suitable for installation on roofs with a pitch of 8° or less. For
roof pitches greater than 8°, contact Safetylink for advice.
SUBSTRATE |(FASTENER QUANTITY
Purlin Platform brace to support channel M8 in each 3
Support channel to structure M10 purlin bolt (min) 2
Concrete Concrete Screw or expansion bolt M8 (min) 2
Timber Timber Tek Screw x 75mm 3

! The structure shall be designed to withstand the reaction loads in Figure 65.

2.5kN

—

1. Fix each roof support bracket to the roof
using 3x 5mm tri-fold rivets and foam
squares.

2. Using M8x30mm cup head bolts, fix the
handrail posts to the platform in the pre-
drilled holes. The posts can be bolted on
in 2 configurations, depending on which
side the ladder access is required.

54




3. Bolt the cantilever brackets into the
pre-drilled holes on the underside of the
platform. Fix the brackets to the wall
using the recommended fasteners, see
Figure 64. The platform should extend
1200mm from the wall.

4. If installing into metal cladding, the brace

must be supported with a 100x50x6mm
angle to span at least 2 purlins. See
Figure 64.

5. Fix the platform to the roof support
brackets using M8x20mm cup head bolts

6. Install the handrail and kneerail using the
supplied fixings and elbow joints. Install
the end caps with a rubber mallet.

55




7. Asse
using M8x20mm cup head bolts and fix
to the handrail posts using 20mm tek
screws. Note: The gap between the toe
board and the platform can not exceed
10mm.

8. Install ladder landing bracket using 2x
M8x30mm cup head bolts and install
ladder.

9. Install the ladder as per this instruction.

56




8.2 Midway Rest

igure 67
SUBSTRATE |(FASTENER QUANTITY
Purlin Platform brace to support angle M8 in each 2
Support angle to structure M10 purlin bolt (min) 4
Concrete Concrete Screw or expansion bolt M8 (min) 2
Timber Timber Tek Screw x 75mm 3

! The structure shall be designed to withstand the reaction loads in Figure 68.

Figure 68

- |

2.2kN
2.2k
1.8kN
1.8kN
‘ 2.2kN
18K\ 2.2kN
1.8kN

within 100mm of the top of the bracket.
The brackets must be spaced at 1950mm
apart. If installing into metal cladding,
the brackets must span at least 2 purlins.
If the spacing of the purlins is more than
1200mm, then a 100x50x6mm angle may
be used to bridge the gap.

Al
==
jn
coNCRETE NS
pURLIN
1. Install cantilever brackets to wall using 2. Install the main platform base onto the
the recommended fasteners, see brackets using 4x M8x30mm cup head
Figure 67. The top fastener must be bolts.

57




3. Using M8x30mm cup head bolts, fix the
handrail posts to the platform in the pre-
drilled holes. The posts can be bolted on
in 2 configurations, depending on which
side the ladder access is required.

4. Install the handrail and kneerail using the
supplied fixings and elbow joints. The
handrails and elbows shall be installed
with 20mm tek screws, the kneerails
installed with 50mm tek screws.

kv

~E -

5. Assemble the toe board sections together
using M8x20mm cup head bolts and fix
to the handrail posts using 20mm tek
screws. Note: The gap between the toe
board and the platform can not exceed
1T0mm.

6. Install the gate using 4x 5mm trifold
rivets so that the gate can swing inwards
onto the platform.

7. Install ladder landing bracket using 2x
M8x30mm cup head bolts.

8. Install the ladder as per this instruction.

58




8.3 400mm Offset Midway Rest

SUBSTRATE |(FASTENER QUANTITY
Purlin Platform brace to support angle M8 in each 2
Support angle to structure M10 purlin bolt (min) 4
Concrete Concrete Screw or expansion bolt M8 (min) 2
Timber Timber Tek Screw x 75mm 3

! The structure shall be designed to withstand the reaction loads in Figure 71.

1.8kN

1.8kN

igure 72

[
Al
==
jn
CONCRETE L
pURLIN
1. Install cantilever brackets to wall using 2. Install the main platform base onto the
the recommended fasteners, see brackets using 4x M8x30mm cup head
Figure 70. The top fastener must be bolts.

within 100mm of the top of the bracket.
The brackets must be spaced at 1950mm
apart. If installing into metal cladding,
the brackets must span at least 2 purlins.
If the spacing of the purlins is more than
1200mm, then a 100x50x6mm angle may
be used to bridge the gap.

59



\
¥ |
—)
r
[\
)
1

3. Using M8x30mm cup head bolts, fix the
handrail posts to the platform in the pre-
drilled holes. The posts can be bolted on
in 2 configurations, depending on which
side the ladder access is required.

4. Install the handrail and kneerail using the
supplied fixings and elbow joints. The
handrails and elbows shall be installed
with 20mm tek screws, the kneerails

5. Assemble the toe board sections together
using M8x20mm cup head bolts and fix
to the handrail posts using 20mm tek
screws. Note: The gap between the toe
board and the platform can not exceed
1T0mm.

6. Install the gate using 4x 5mm trifold
rivets so that the gate can swing inwards
onto the platform.

==

%" ]

—

 —
Sy

7. Install ladder landing bracket using 2x
M8x30mm cup head bolts.

[o¢]

. Install the ladder as per this instruction.

60




8.4 Toggle Bolt Installation

When installing the midway rest or cantilever platforms to metal cladding, toggle bolts
(TOGGLEO07) may be used if access behind a wall is not possible for installing standard bolts.

igure 73
Foam N
M8 Toggle Wash eoprene
99 ai er Washer
] l
Steel Purlin —» — f
( & 1 HD) 4€—— M8 Threaded

u T rod
100x50x6 M8 Washer
Angle

1.Mark and drill 30mm holes through the roof and purlin. Assemble the toggle
bolts as per above image, and tighten the bolts to 1T5Nm.

61



8.5 Small Midway Rest

! This platform should only be used where it is not reasonably practicable to use a
platform meeting the requirements of Section 3.2.5.

igure 74
%
%_ it N
| L—)
ey -:iﬂ’_
m——— § ;é—

1. Fix the platform to the outside of the 2. Install 1 end of the bracing angle to
ladder using 2x M8x60mm cup head platform using 1x M8x25mm cup head
bolts. bolt and the other to the ladder with 1x

M8x60mm cup head bolt.

8.6 Fold Down Rest

! This platform should only be used where it is not reasonably practicable to use a
platform meeting the requirements of Section 3.2.5.

igure 75

1. Rest the platform on top of the ladder 2. The fold down rest should be stored in
rung and drill 8mm holes through the the up position when not in use.
side of the ladder. Bolt the platform to the
ladder using the supplied fixings. Ensure
that the washers & spacers are installed
in the correct order.

62



9 Ladder Dock

9.1 Separate Handrails

igure 76

//

1. Fix the first base angle to the roof using
2x 5mm trifold rivets. One end of the
base angle must align with a crest of the
roof sheeting. Ensure that the foam tape
is used to prevent compromising the
structures waterproofing.

2. Place the grab rail assembly on the
end of the base angle aligning with the
crest and fix using 6x 5mm trifold rivets.
Ensure that the foam tape is used to
prevent compromising the structures
waterproofing.

3. Fasten the grab rail with 1x 20mm tek
screws from the base angle in to the grab
rail tube.

4. Install the support angle at 45-60 degrees
and fasten with 2x 20mm tek screws.

5. Repeat steps 1-4 for the second grab rail.

63



9.2 Platform Dock

igure 77

1. Fix the base angle to the roof using 3x 2. Fix the platform to the angle with 2x
5mm trifold rivets. Ensure that the foam 20mm tek screws.
tape is used to prevent compromising the
structures waterproofing.

3. Install the 2 stile assemblies on the 2 4, Fasten \_N_iﬂ’; 2x 20mm tek screws on each
welded posts. side through the platform angle, into the
stile assembly.

5. Install a cross brace on each side and 6. Install an angle brace on each side and
fasten with a single 20mm tek screw into fasten with 2x 20mm tek screw. 1 into
the platform angle. the platform angle and the other into the

stile assembly, capturing the cross brace.
Install a final 20mm tek screw through
the stile assembly into the welded post.

64



7. Fix the angle brace to the roof sheeting

with 2x 5mm trifold rivets on each side.

Ensure that the foam tape is used to
prevent compromising the structures
waterproofing.

65




9.3 Parapet Dock

1. Fix the base assembly to the parapet with 2. Install the 2 stile assemblies onto the 2

4x 8mm concrete screws or expansion welded posts on the base assembly.
bolts.

3. Fasten each side with 2x 20mm tek 4. Install a cross brace each side with 2x
screws through the base angle and 20mm tek screws.
Tx 20mm tek screw through the stile
assembly into the welded post.

66



10 V-Line FastFit Installation

10.1 General

The FastFit V-Line is a vertical lifeline suitable for use as part of a personal fall protection
system. The FastFit V-Line offers a vertical lifeline with one or multiple shuttles for users to
attach to. The system allows users to climb a FastFit ladder along a permanently mounted
safety cable system.

10.2 Standard

The FastFit V-Line is compliant with AS/NZS 1891.3:2020 and EN 353.1:2014 for use with up
to two users.

10.3 Structure

10.3.1 General

The structure to which the ladder system is mounted is required to hold 15kN and 5.7kNm
when using the suspended brackets and 15kN for all other brackets.

10.3.2 Fixing Suspended Bracket

SUBSTRATE |FASTENER QUANTITY
Steel M10 Grade 8.8 or Stainless steel 4
Concrete M10 Chemical bolt minimum depth 80mm 4
Concrete M10 Concrete Screw or expansion bolt minimum depth |6
60mm

! The above concrete recommendations are for non-cracked 32NIPa concrete.

10.3.3 Fixing Bracket

SUBSTRATE |(FASTENER QUANTITY
Steel M10 Grade 8.8 or Stainless steel 3
Concrete M10 Chemical bolt minimum depth 80mm 3
Concrete M10 Concrete Screw or expansion bolt minimum depth|3
60mm

! The above concrete recommendations are for non-cracked 32NIPa concrete.

67



10.4 Suspended Ladder Bracket Installation

For a suspended ladder with a V-Line system installed, the top two brackets shall be installed
as follows. Each bracket shall be installed with the fasteners described in Figure 79. All other
ladder brackets may be any other type from this manual.

First Rung

'-._,(:; — _ __“”;-_“«#'
1 | . Second Rung

<

~d
g =]
—

/ Fourth Rung

1. Fix top bracket between the first and
second rung with the 4xM8 bolts
provided.

2. Install second bracket over the fourth
rung.

10.5 Ladder Bracket Installation 250 and 500

For a ladder with a V-Line system installed, the top two brackets shall be installed as follows.
Each bracket shall be installed with the fasteners described in Figure 80. All other ladder

brackets may be any other type from this manual.

) !

Lli_’;::':_':'_'_.'_ ==

1. Fix the provided base channel to the
structure with the provided rivets or
suitable fasteners for the substrate.

2. Fix the base of the ladder to the channel
with 4x 20mm tek screws.

First _ 1|

Rung |1}

s 450mm- —
< | sl 1600mm |

Third >4 |

|| Fung * =

T |

3. Fix the top bracket between the first and
third rung with the 2xM8 bolts.

4. Install the second bracket between
450mm and 1600mm below the top
bracket with 2xM8 bolts.

68



10.6 Ladder Bracket Installation 600-1000

For a ladder with a V-Line system installed, the top two brackets shall be installed as follows.
Each bracket shall be installed with the fasteners described in Figure 80. All other ladder
brackets may be any other type from this manual.

1 !

1. Fix the provided base channel to the | 2. Fix the base of the ladder to the channel
structure with the provided rivets or with 4x20mm tek screws.

suitable fasteners for the substrate.

,  First
Rung
Third
. Rung
3. Fix the top bracket between the first and 4. Install 2x tek screws and 1x m8 bolt in
third rung with 2xM8 bolts. each of the arms of the bracket.

! Fasteners shall be installed in the
overlap of the bracket |

24

450mm-
1600mm

>0 H__,,,—.*JF

“"";‘;;--f;- :
-
5. Install the second bracket between 6. Install 2x tek screws and 1x M8 bolt in
450mm and 1600mm below the top each of the arms of the bracket.

bracket with 2xM8 bolts.
! Fasteners shall be installed in the

overlap of the bracket

69



10.7 Ladder Bracket Installation 800-1200

For a ladder with a V-Line system installed, the top two brackets shall be installed as follows.
Each bracket shall be installed with the fasteners described in Figure 80. All other ladder
brackets may be any other type from this manual.

igure 84

4

= =
1. Fix the provided base channel to the H 2. Fix the base of the ladder to the channel
structure with the provided rivets or with 4x 20mm tek screws.
suitable fasteners for the substrate.
™
First /
[ Rung
o=
oy
Third I
/ Rung 4
3. Fix the top bracket between the first and 4. Install 2x tek screws and 1x M8 bolt in
third rung with 2xM8 bolts. each of the arms of the bracket.

! Fasteners shall be installed in the
overlap of the bracket

70




\ T

=

5. Install the 2 cross braces with 4x 20mm
tek screws.

6. Install the second bracket bétween
450mm and 1600mm below the top

]
“ L

<

—

bracket with 2xM8 bolts.

7. Install 2x tek screws and 1x M8 bolt in
each of the arms of the bracket.

overlap of the bracket

! Fasteners shall be installed in the

8. Install the 2 cross braces with 4x 20mm
tek screws.

71




10.8 Top Bracket Installation

[ =3

(O~

s

e,

=
Fo

|

=
—=7l L=t ?

e |
N

N

1. Slide the top assembly down in to either
of the ladder stile until bottom of the
assembly is flush with the top of the
ladder stile.

2. Fix in place with the 4 supplied bolt,
through the ladder brackets and top
assembly.

10.9 Bottom Bracket Installation

igure 86

A

£\
)

1. Drill a 16mm hole through the stile and install the bottom bracket with the bolt provided.

72




10.10 Cable Guide Installation

igure 87

S

CT
R

1. Fix the cable guides to the outside of the ladder with 2x 20mm tek screws.

! Cable guides should be installed at irregular intervals no greater than 8m to prevent
cable harmonic vibration.

10.11 Cable Installation

igure 88
1. From the bottom of the top bracket, slide 2. Pull the cable forward until it clips past
the cable up through the top bracket until the spring gate.

the lug extends above the top bracket.

3. Feed the cable down through the cable path until the lug sits on the lug seat.

73



10.12 Cable Tensioning

igure 89

30Nm

\ 22ft Ib ’

1. Loosen the top nuts enough to insert the
cable.

2. Pull the cable down through the
assembly and tighten the nuts to 30Nm.

3. Tension the cable by tightening the first
nut until the washer is level with the
lower edge of the bottom bracket.

4. Lock the tension by tightening the lock
nut.

74




11 Inspection

1.1
All FastFit access systems shall be inspected every 12 months by a competent height safety

Inspection Period

installer.

INSPECTION RECORD
Product Code Date of Manufacture
Serial or Batch No. Date of Install
Inspector Date of Inspection
PROCEDURE INSPECTION USER | COMPETENT
PERSON
SECTION 3.1 ON Check the requirement of the applicable o o
PAGE 13 section have been met.
Comments:
SECTION 3.2 ON Check the requirement of the applicable O o
PAGE 15 section have been met.
Comments:
SECTION 3.3 ON Check the requirement of the applicable o o
PAGE 19 section have been met.
Comments:
SECTION 4 ON PAGE |Inspect the applicable installation procedure
20 - SECTION 9 ON has been followed for each components of | O
PAGE 63 the system.
Comments:
SECTION 3.3.4 ON Inspect the system has been labelled and the
PAGE 19 label is legible. O O
Comments:
SEE V-LINE Inspect the V-Line system as per the V-Line
HANDBOOK Manual. o =
Comments:

75




Warranties
EXTRACT: SAFETYLINK PTY LTD STANDARD TERMS AND CONDITIONS

1.1 To the extent permitted by law all implied conditions, warranties and undertakings are expressly excluded.
1.2 Except as provided in this clause the Company shall not be liable for any loss or damage, whether direct or indirect (including
consequential losses or damage) arising out of any breach of contract by the Company or any negligence of the Company, its employees
or agents.
1.3 Should the Company be liable for a breach of a guarantee, condition or warranty implied by the Australian Consumer Law (not
being a guarantee, condition or warranty implied by sections 51, 52 and 53 of that Law) then its liability for a breach of any such condition
or warranty express or implied shall be limited, at its option, to any one or more of the following.
A in case of Goods

| the replacement of the Goods or the supply of equivalent Goods.

1] the repair of the goods,

] the payment of the cost of replacing the Goods or acquiring equivalent Goods.

I\ the payment of the cost of having the Goods repaired. Provided that any such Goods are returned to the Company by the

Purchaser at the Purchaser’s expense.

B in the case of services

| the supply of the services again,

1] the payment of the cost of having the services supplies again.
1.4 The Company is not liable for the costs of recovery of the Goods from the field, loss of use of the Goods, loss of time,
inconvenience, incidental or consequential loss or damage, nor for any other loss or damage other than as stated above, whether
ordinary or exemplary, caused either directly or indirectly by use of the Goods.
1.5 The Company warrants that at the time of shipment, Products manufactured by it will be free from defects in material
and workmanship. Inthe absence of a modified written warranty, the Company agrees to making good any such defects by repairing the
same or at the Company’s option by replacement, for a period of (1) one year from the date of shipment. This limited warranty applies
provided that:

a defects have arising solely from faulty materials or workmanship;

b the Products have not received maltreatment, inattention or interference;

c the Products have been installed in accordance with the Company’s Installation Handbooks using only products supplied by the
Company;

d accessories used with the Products are manufactured by or approved by the Company

e the Products are maintained in accordance with Australian Standard 1891.4 (section 9).

f you notify any claim under this warranty to SafetyLink in writing to the address below no later than 14 days after the event or

occurrence concerning the produce giving rise to the claim and you pay all costs related to your claim.
This warranty does not apply to any defects or other malfunctions caused to the Goods by accident, neglect, vandalism, misuse, alteration,
modification or unusual physical, environment or electrical stress.

Please note that the benefits to the purchaser (as a consumer) given by this warranty are in addition to your other rights and remedies under
the Australian Consumer Law. Our goods come with guarantees that cannot be excluded under the Australian Consumer Law. You are
entitled to a replacement or refund for a major failure and compensation for any other reasonably foreseeable loss or damage. You are also
entitled to have the goods repaired or replaced if the goods fail to be of acceptable quality and the failure does not amount to a major failure.

1.6 If any goods are not manufactured by the Company, the guarantee of the manufacturer thereof shall be accepted by the
Purchaser as the only express warranty given in respect of the goods.
1.7 Except as provided in this clause 11, all express and implied warranties, guarantees and conditions under statute or

general law as the merchantability, description, quality, suitability or fitness of the Products for any purpose or as to design, assembly,
installation, materials or workmanship or otherwise are hereby expressly excluded (to the extent to which they may be excluded by
law).

PLEASE SEE SAFETYLINK PTY LTD FULL STANDARD TERMS OF CONDITIONS OF SALE FOR FURTHER REFERENCE.

bSi I1SO 9001

Quality
Management
Systems

CERTIFIED

SAFETYLINK

A DELTA PLUS GROUP COMPANY

SafetyLink Pty Ltd | ABN 83 081 777 371 | www.safetylink.com
Head Office: 54 Bonville Ave, Thornton, 2322, NSW, Australia
+64 2 4964 1068 | 1300 789 545
Asia-Pacific/The Americas | info@safetylink.com
Europe/Africa/Middle East | europe.sales@safetylink.com
Northern Europe | uk.sales@safetylink.com

76



